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Gat No. 194, Hanuman nagar, Shiye, MIDC Shiroli, Kolhapur. 416 122
Cell: +91-9309225144

M EIALLU RGICAL SERV]CES

TEST REPORT - Salt Spray (Foq Chamber) Test
Name of Customer : CORROCONTROL PACKSYS PW.LTD

Plot N+C-2,MlDC,GokulShirgaon, Kolhapur
Kolhapur (Maharashtra, I nd ia)

Report No. : S919720/23-2411
Date of Receipt :27fi7/2024
Date of Test : 07/0312024
Date of Report :0710312024

Lab lD

Customer Reference

ldentification of Sample

Heat No.

Material Specification
Condition of Sample
Type of Test Description
Test ltllethod

lnstrumenE Utilized
Galibration Date
Test Carried Out at

:'19720123-24

: DC No.1 1 13 I Dat+?5.A2.2A24

: Spacer Mouting 662-01 (Marvelous Eng)

: Salt Spray Test Piece

: Salt Spray {Fog Chamber} Test

:ASTM-B-117-19

: Digital Rh lndicator with Sensor

z 151O7t2023 & Due On 1410T12024

: Permanent Facility

TEST DETAILS

Job Log ln Date & Time
Job Log out Date & Time

Exposure Time {Hours}

:2714212424 11:00AM

:071O312024 11:00AM

: 216.00

TEST PARAMETERS

pH z 7.2 SaltSpraySolution : 5%Nacl
R Humidity : 95 o/o Temperature ("C) : 35"C

TEST RESULT

After24 Hours

After43 Hours

Afler 72 Hours

After 96 Hours

After 120 Hours

After 144 Hours

After 168 Hours

After 192 Hours

After216 Hours

No rust observed

No rust observed

No rust observed

No rust observed

No rust observed

No rust observed

No rust observed

No rust observed

No rust obserued

Tested By

",,4-
Mr. Chandrakant N. Sawardekar

(Lab Assistant)
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Authorized Signatory

*s/<,
Mr. AmolS. Turambekar

(Quality Manager)

Tssns & Conditioos:
1. The resutts relate only to tlre sample bs'€d, Sampl{s} dranrn by party.
2. T€st Certificate shall ilot be re-poduced exceE in f$ll $ithout the writen approval of Laboratory,
3. AMS has rnade tteir best endeavors to prcvide accuraE and reliable informdioil. AMS is nut responsible for any financial liability due to any act o{ omission or ercr made
4. Samples ar€ pre*ryed fcr 15 Days. Any ambiguity in test results should be brought forward to fle Lab Management within this period.
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Gat No. 194, Hanuman nagar, Shiye, MIDC Shiroli, Kolhapur. 416 122
Cell: +91-9309225144

M EIALLU RG ICAL S ERVICESI

TEST REPORT - Salt Spray (Fos Ghamber) Test
: CORROCONTROL PACKSYS PW.LTD
Plot No-C-2,MlDC,GokulShirgaon, Kolhapur
Kolhapur (Maharashtra, lndia)

Name of Customer Report No. : S919720123-241',
Date of Receipt :2710212024
Date of Test : A7lA3l2A24
Date of Report z A7|O3EA24

Lab ID

Customer Reference

ldentifi cation of Sam ple
Heat No.

Material Specification
Condition of Sample

Type of Test Description
Test Method
lnstrumenb Utilized
Calibration Date

Test Carried Out at

: Salt Spray Test Piece

: Salt Spray (Fog Chamber) Test

:ASTM-B-117-19

: DigitalRh lndicatorwith Sensor

:1510712023 & Due On 14lOTt2O24

: Permanent Facility

:19724123-24

: DC N+'1 1 13 I Daie-25.A2.2A24

: Spacer Mouting 662-01 (Marvelous Eng)

TEST DETAILS

Before After216 Hrs

Obeservation : No Rust Observed after 216 Hrs

Mr. Chandrakant N. Sawardekar
(Lab Assistant)

Tested By

1r\
Authorized Signatory

Mr. AmolS. Turambekar
(Quality Manager)

+s\,R

T€st Cerliiisale shall not be re.produced excepl in full withrut the writen approval of Laboratory
3. *MS has mde lheir b*t endeavors la provld€ accurate and reliable irformation. AMS is not responsible for any fiftancial liability due to any act of omission or enor

& Colditions:
1. The resulE relde rfily b ttie sample tested, Sarnptqs) dralyn by party.

within thisforuard io the Lablsr 154. in tsst resuits should beans
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